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Test of Yarn Traction with MesdanLab Strength Tester

Customer Code VTEX TestCode  TXP 100D/48F/2 Date 14/10/2022 Time 8:30:22 AM
Samle Description Sample Number 18
Parcel Lot  BILLION Count 200 [den]
Material

Examiner PHAM TRONG

Sample Length 500 [mm] Load cell ID/FS [kg] 3/12 X1

Clamp Speed 500 [mm/min]  Pretension 11 [cN]

Test Machine MesdanTensolab CRE

Test Conditions 25C, 1 atm, 60% Rh

Observations

Statistical Results of the Test

Force [cN] Elongation  [%] Tenacity [cN/dtex] .Average Time of Breakage 15.2 [s]
Maximum 862.985 (19) 28.620 (12) 3.883 (19)
Minimum 783.551 (3) 21.960 (3) 3.526 (3)
Average 826.864 25.410 3.721
Range 9.607 [%] 26.21 [%0] 9.607 [%]
cv 3.231 [%] 8.922 [%] 3.231 [%]
Deviation 26.714 2.267 0.120
1C95% 12.341 1.047 0.056
1C99% 16.219 1.376 0.073

‘ Results of Single Samples
Sample # Max Force [cN] Max Elongation [%6] Time [s] Tenacity [cN/dtex]

1 787 23.16 13.9 3.544
2 797 23.52 14.1 3.588
3 784 21.96 13.2 3.526
4 790 22.56 13.5 3.557
5 791 22.92 13.8 3.561
6 806 23.10 13.9 3.627
7 847 28.26 17.0 3.813
8 841 27.36 16.4 3.786
9 822 24.30 14.6 3.698
10 845 28.62 17.2 3.804
11 835 26.22 15.7 3.755
12 849 28.08 16.8 3.822
13 860 28.62 17.2 3.870
4 845 26.22 13.7 3.804
15 837 24.36 14.6 3.769
16 841 25.56 153 3.786
17 863 27.36 16.4 3.883
18 840 25.20 15:1 3.782
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